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Table 2. Tempering parameter ranges in’
which two kinds of carbides were
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Table 1. Chemical”composition of specimens. (%)

Spec. No. | C si Mn P s | N | o | Mo | v
1 032 0°31 0*55 - | = 045 1410 1v06 | 0°27
2 0°33 026 072 0+014 0°013 048 1°06 1°14 027
Table 2. Heat-treatment of specimen No. 1. S
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. . o) NS K7 — R _5‘ —————— S e e
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- - N T D L e e
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B2 1240 200 § sol_—o= AR 4000
B3 300 Wb —e-gp a0 s
‘ S U o SRS e
‘ "CR 110 Room temperature O Mt S I S
C3 300 @ ‘ , =
""DR 15 Room temperature- 0 . 0o
. - Rupture tme {/}p) )
Note: Austenizing 955°CX2hr a Fig. 1. The effect of cooling rate on the
Tempering 660°CX60 hr : “.creep rupture strength at 550°C.
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Table 3 CHERBLE i & O BEBRAY : ; .
WE»RT. Fig. 437 9 — 7B Fig. 2. -The efféct of cooling rate on the mechanical properties

BERRT. A —2FF4 MEBE of 1Cr 1Mo 1/4V -steel.
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Table 3. The effect of two step austenizing on the mechanical properties
and grain size (Specimen No. 2).

L o . ; " Reduction of | Impact value
Austenzglcxsg temMP- | Grain size No. Ter(li1g1<a/ rs.;f;ezl)lgth Elqr(log%tlon area - Vnotch
— ’ L ' ’ (%) (ft-1b)
955 ‘ 85 86°3 215 60°0 1976
1050/955 two step 2°7 903 19+4 . 47°3 . 13°0
1100/955 tWO Step 1'4' 917 18°8 46°9. 92

5/1”555 (kg/mm?)
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R Cooling rate - 7240 °c/ i }

. | - |
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Stress hafom®
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Tempered at 660°C for 60 hr.

50 T T -
w0y . Coolig end “Smooth -
w temp.g S e me e S
—o— BR, room temp ‘
L~ B2 200
-x— 83 300

Cooling rate : /240 C/hr

50

A’Upz‘w’e Zime  (pr)

Fig. 3. The effect of cooling end tempera-

ture on the creep rupture strength.
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~ Fig. 4. The effect’ of two step austenizing

‘on.the creep rupture strength.
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Fig. 1. The effect of Ni content on the
: mechanical properties.
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